
Opioid Agonist Therapy 101: 
An Introduction to Clinical Practice Workshop

Integrating Opioid Agonist Therapy into 

Pharmacy Practice :

Part 2 - Witnessed Ingestion 



Witnessed Ingestion

 The pharmacist is responsible for:

Confirming the patient’s identity

 Reviewing the patient’s profile 

 Assessing the patient for intoxication

 Documenting the witness dose ingestion

Monitoring the patient post-ingestion

Ongoing monitoring and trouble shooting



Witnessed Ingestion Continued…

Witnessing ingestion within a pharmacy must be 
performed by a pharmacist or physician and CANNOT 
BE DELEGATED

 If prescriber wants daily witnessed doses, and the 
pharmacy is not open 7 days per week, the prescriber 
must be contacted to authorize carries or make other 
arrangements

 If a pharmacy dispenses OAT to a patient only on the weekends, 
the pharmacist must have a way of verifying that the patient has 
had their doses during the week



Witnessed Ingestion Continued…

 Deliveries of methadone and buprenorphine directly to the patient are not 

typically acceptable.

 A pharmacist or physician must witness the ingestion.

 Deliveries are acceptable to a “hospital” and to a “community health 

facility”. (see CDSA – Subsection 56(1) Exemptions)

 “Hospital” = (a) Licensed, approved or designated by a province to provide care 

or treatment of persons OR (b) owned or operated by federal or provincial 

government.

 “Community Health Facility” = health-care facility managed by a nurse (LN, RPN, 

or LPN)

 Need an order signed and dated by the nurse and practitioner to authorize the delivery



Witnessed Ingestion: Identification

Must ID the patient before dispensing OAT to the patient 

for the first time

 If patient does not have ID, call the prescriber or another 

pharmacy staff member to verify

Confidentially state the patient’s name and dose each 

time 



Case

 Frank

 62 years old

 Methadone 35mg OD – been on MMT for over 5 years

 Prescribed clonazepam, mirtazapine, fluoxetine from Psychiatrist

On Monday morning you give Frank his methadone dose for witnessing.  You 

go into the fridge and lose your sight line on his bottle.  When you return, you 

notice he seems crouched down a bit, and when he presents you the empty 

bottle back, he appears to pull it out of his pocket.   What should you do?



Frank



Witnessed Ingestion: Methadone

 Once the patient receives methadone, the pharmacist must 

maintain a sight line with the dose until it is ingested to prevent 

diversion

 After the patient drinks, converse with the patient to ensure the 

methadone has been swallowed

 If the patient is given Methadose™ cherry flavoured oral 

concentrate, the patient MUST be provided with water to rinse the 

cup/bottle and swallow to ensure that any residual medication is 

ingested

 This will also reduce the risk of ‘cheeking’



Case (Frank)

 Frank

 Asked him what he was doing with his pockets.  Observed that the label of the 

bottle he gave back to me appeared to be more “used”.  

 Looked at video tape later to confirm he pocketed dose.  All his carries were 

removed indefinitely by the MD

 Incident report



Witnessed Ingestion: Buprenorphine

 Dissolution time: 2-10 minutes 

 Ask to observe when tablet becomes pulpy mass (1 to 5 minutes) and 

then when tablet is completely dissolved

 Should not be handled 

 Patient may drink water first to moisten oral cavity

 Do not chew or swallow, avoid swallowing saliva during dissolution, 

nothing to drink after

 It doesn’t matter if patient vomits after the tablet has dissolved –

absorption is SL



Assessing the Patient

 Prior to dispensing OAT, the pharmacist must assess the 

patient for signs of intoxication, changes in appearance 

and behavior

 Signs of intoxication: Slurred speech, drowsiness, smelling of 

alcohol, un-coordination, etc.



Case

 Pam

 25 years old

 Methadone 45mg OD for 4 weeks

 No other comorbidities or prescribed medications 

 Pam presents to your pharmacy Monday morning for her methadone dose. 

She is slurring her words, and has an unsteady gait.  When speaking with 

her, she cannot focus on properly on you.  There is no noticeable odor.  She 

states that she is very tired.  What should you do?



Assessing the Patient (Continued)

 If patient is intoxicated, DEFER MEDICATING

Withdrawal is not life threatening… Safer to Delay!

 All changes or unusual behavior should be reported to 

prescriber



Remember…

• In most OAT-related deaths, concurrent use of 

sedatives were found to contribute to cause of 

death

 Administering OAT should always be subject to your professional judgment!

 Remember if you are refusing a dose, it is for their own safety

 Contact or notify the prescriber in all cases of dose refusal



Case (Pam)

 Pam:

 After a lengthy discussion, she agreed to go home and sleep.  I said I would 

discuss with MD and told Pam to call me in a couple hours to see what the MD 

decided.

 Dosed her after 3:00pm after reassessment.  



Take Home Doses “Carries”

 Given to stable patients and are considered privileges… and can 

be taken away or decreased

 Patient must have ability to store safely

 For methadone, must present lock box to pharmacy prior to first carry 

(unless the pharmacist can confirm this has already been done by the 

prescribing clinic)

 Do not need to bring lock box each time if safety concerns 

 Patient is the only person who can pick up carries

 Max of 2 to 4 wks carries for vacation supply (Methadone)



Documentation

 Pharmacies must keep a log of witnessed and take-

home doses (carries) for all forms of OAT

 Include the time of dosing of witnessed ingestions

 Do not allow dosing within 15 hours of each other

 Patient should sign the log (as well as pharmacist)

 Indicate whether the log is for methadone or 

buprenorphine

 Always use the “mg” unit for documentation 



Example #1 of Patient OAT Log



Example #2 of Patient OAT Log



Counseling

 Pharmacists need to provide information and counseling 

to patients receiving OAT

 Patient may or may not have received the CAMH Client 

Handbook - good resource and available free online

Create a positive and supportive environment

 Pharmacists can make a difference in a patient’s 

recovery

 Treat every patient with respect!



Counseling

 Counseling Tips for a New Patient:

 Have you ever been on a program?  Have you tried it?

 GO THROUGH CONTRACT

 What Is It? Describe that it is an Opioid

 How to Take? Time of Day, Ingestion Process

 Missed Doses? (Already discussed with contract)

 Side Effects? More immediate: Drowsiness, Withdrawal, Sweating, Allergy, Edema

 Avoid? Important: Alcohol, Sedatives

 Storage? (Discussed in Contract)

 Refills? Show them or mark down END DATE.



Opioid Agonist Therapy 101: 
An Introduction to Clinical Practice Workshop

Integrating Opioid Agonist Therapy into 

Pharmacy Practice

Part 3: Special Situations



Transfer of Care and Guest Prescriptions

 May have a transfer of care or temporary OAT patient from another 

pharmacy

 Patient needs a new prescription 

 Can accept OAT prescriptions from other provinces

 Needs to be written by an authorized OAT prescriber

 OAT Rx needs to meet the requirements in place in that jurisdiction in 

order to fill it in Manitoba

 Out-of-province OAT prescriptions can be faxed

 Must meet requirements in Manitoba’s Joint Statement for Facsimile 

Transmission of Prescriptions 



Transfer of Care Continued…

When there is a transfer of care in OAT, the pharmacist is 

responsible for contacting the previous pharmacy

 Prevents double dosing or missed doses

 Note the time and amount of the last witnessed dose 

and the number of carries provided – along with 

pharmacy name (name of pharmacist recommended).

 If there were refills at the previous pharmacy, the 

prescription must be cancelled and a new prescription is 

required when they return



Missed Doses

Must reverse missed doses in DPIN before end of business 
day

 If a patient misses their dose, they cannot receive the 
missed amount when they return to the pharmacy in the 
future

 Notify prescriber of all missed doses.

May be required to make up witness dose on a future 
scheduled carry day

 A relapse to opiate use can be problematic, especially 
with buprenorphine.  



Missed Doses

 After 3 consecutive missed doses of methadone, or 6 
consecutive missed doses of buprenorphine, the current 
Rx must be cancelled and the patient must be assessed 
by their prescriber.

Communicate with prescriber before Rx is necessarily 
cancelled

 Try to communicate with patient

 Requires a new prescription



Vomited Doses: Methadone 

 Emesis must be witnessed by a health care professional 
to be replaced

Within 15 mins - Consider replacing 50 to 75% of dose

Within 15 to 30 mins - Consider replacing 25 to 50% of dose

 After 30 mins - Do not replace

 Prescriber must be contacted and authorize 

replacement if needed

Written authorization

 Pregnancy is a special circumstance



OAT in Hospital

 No exemption is needed in hospitals to prescribe 

buprenorphine/naloxone or methadone to inpatients that are 

already taking OAT prior to admission.

 Goal is to provide continuity of care

 Hospital must verify patient’s last dose and carries

 Make note of this call on admin log and halt current OAT prescription

 Notify OAT prescriber

 If possible, OAT should come from inpatient pharmacy not from 

external pharmacy



Case

 Peter

 35 years old

 Buprenorphine 24mg OD – been on OAT for about 3 years , attends M/Tu/F

 Grade 7 Teacher, Married with 2 boys (5 and 7 yrs)

 Peter is admitted to H.S.C. on Tuesday for severe chest pain .  The hospital 

calls you to confirm his last dose (Mon) and tells you they will dose him for 

now.  You cancel your current buprenorphine Rx and inform his OAT 

prescriber why you are doing so.  Peter is discharged on Friday evening 

and shows up at your pharmacy for his next dose.  You call his MDs office 

and he is away in Northern Manitoba until Monday and there is no covering 

MD.  What is your next course of action?



On Discharge

 Hospital cannot provide discharge prescription for OAT

 The hospital will ideally notify external pharmacy of last 

dose and time.  Needs to be confirmed

 Ideally patient should have appointment with OAT 

physician same day as discharge or day after



On Discharge

 If a prescription is on “hold” at the pharmacy, and there are 
no relevant changes in the patient’s treatment, it can be 
activated upon discharge from hospital ONLY after 
consultation and confirmation from the prescriber

On “Hold” = MD has proactively submitted Rx to use on 
discharge OR reactivate most recent Rx

 Confirm and consider:

 If the patient is actually discharged

 The strength and time of last dose

 Any remaining carry doses from before admission



Cases (Peter)

 Peter:

 Made contact with MD on his cell phone. Restarted old prescription until he 

could see MD.



Case

 Vanessa

 32 years old

 Methadone 60mg OD – been on MMT for about 6 months

 Prescribed Quetiapine 100mg HS for insomnia by same MD as methadone

 Vanessa has been hospitalized due to dizziness, and consequentially has 

an ECG done.  The results come back fine, but show an elevated QT 

interval.  Due to an unrelated condition, Vanessa will need to stay in the 

hospital for a couple more weeks.  What can you suggest to the hospital 

physician?  

 What should you consider upon discharge?



Case (Vanessa)

 Vanessa:

 Suggested to lower quetiapine to 50mg immediately

 Consult with outpatient methadone MD about lowering methadone.  

Methadone was lowered to 55mg in hospital and ECG was retested. 



OAT in Incarceration

 All jails are considered “hospitals” for the purposes of delivery

 The same rules that apply to community OAT prescriptions when a patient is 

hospitalized also apply when a patient is incarcerated.

 Ie. You can keep an OAT Rx “on hold” for use when the patient gets released.



Cases

 Joe

 35 years old

 Methadone 70mg OD for over one year.  Witnessed Tu/F only

 No comorbidities.  Prescribed Zopiclone 7.5 HS dispensed on his witness days

 On Tuesday morning, while filling Joe’s methadone you get an MZ code for 

Tylenol #3 (30 tabs/3 days) filled the previous day and prescribed by a 

dentist.  Joe has not yet attended.  What should you do?

 What should you do if you were a pharmacist at a pharmacy that received 

the Tylenol #3 Rx?



Cases cont…

 Janice

 50 years old – married

 Methadone 100mg – been on MMT for over 6 months

 Currently prescribed diazepam from methadone MD

 Janice comes into your pharmacy at 3pm and receives her dose of 

methadone.  45 minutes later, one of your technicians tells you that Janice 

had also come in the pharmacy in the morning.  Upon further inspection, 

you discover that the pharmacist in the morning also dosed her, but 

incorrectly documented the witness.  What is your best course of action?

 What if Janice was on Buprenorphine 8mg daily?



Cases cont…

 Terry

 32 years old

 Methadone 75mg OD – been on for about 2 years

 Prescribed (as per DPIN) – Lorazepam 1mg, Zopiclone 7.5mg, Gabapentin 600mg

While doing a regular DPIN search on Terry, you discover that he has filled his 

three medications using three different doctors over the last 6 months, and 

there have been multiple times that the prescription has been filled early.  

What should you do? 



In Summary

 Developed better decision-making skills for dispensing OAT.

 Gained a more thorough understanding of the OAT Guidelines in Manitoba

 Discovered ways to resolve challenges in the witnessed ingestion process.

 Looked at special situations that may arise with your OAT patient.

 Throughout the presentations, emphasized the importance of having good 

communication channels with the prescriber.



References and Resources



References

 Alberta College of Pharmacists, ODT Guidelines: Medication-Assisted 
Treatment for Opioid Dependence: Guidelines for Pharmacists and 
Pharmacy Technicians, 2013

 Centre for Addiction and Mental Health. "Opioid Dependence Treatment 
Core Course." Oct/Nov. 2010.

 Canadian Pharmacists Association.  "Suboxone Drug Monograph." CPS: 
Compendium of Pharmaceuticals and. Ottawa: Canadian Pharmacists 
Assn, 2002.

 College of Pharmacists of Manitoba. Principles for the Provision of Opioid 
Dependence Treatment by Manitoba Pharmacists Guidelines, 2016

 College of Pharmacists of Manitoba. Joint Statement: Facsimile Transmission 
of Prescriptions. 2016.



References Continued…

 Dispensing Methadone for the Treatment of Opioid Dependence = 

L'execution D'ordonnances De Methadone Dans Le Traitement De La 

Dependance Aux Opioides. Ottawa: Drugs Directorate, Health Protection 

Branch, Health Canada, 1994. Print.

 Goodman, Louis S., Joel G. Hardman, Lee E. Limbird, and Alfred Goodman 

Gilman. Goodman & Gilman's the Pharmacological Basis of 

Therapeutics. New York: McGraw-Hill, 2001. Print.

 Government of Canada. Controlled Drug and Substances Act (S.C. 1996, c. 

19): Narcotic Control Regulations (C.R.C., c. 1041). 2016

 Isaac, Pearl. Methadone Maintenance: a Pharmacist's Guide to Treatment. 

Toronto: Centre for Addiction and Mental Health, 2004. Print.



References Continued…

 Jamieson, Beals, Lalonde and Associates, Inc., comp. Best Practices: 
Methadone Maintenance Treatment. Ottawa: Health Canada, 2002.  Print.

 Lee, Lindy, Adrian Hynes, and Morag Fisher. Manitoba Methadone 
Maintenance: Recommended Practice. Winnipeg: Addictions Foundation 
of Manitoba, 2008. Print.

 Literature Review: Methadone Maintenance Treatment. Ottawa: Health 
Canada, 2002. Print.

 Manitoba Health. Methadone Reimbursement Procedure. Web. 2014. 
<http://www.cphm.ca/uploaded/web/Legislation/Methadone%20Procedu
re%20Notification%20-%20Pharmacists%20Fax.pdf>

 Methadone Maintenance Treatment: Client Handbook. [Toronto]: Centre 
for Addiction and Mental Health, 2008. Print.



References Continued…

 Office of Continuing Medical Education, University of Manitoba, comp.  DVD -
Methadone: An Introduction to Clinical Practice.  Winnipeg, MB.

 Ordre des Pharmaciens du Quebec "Programme de formation relié au 
traitement de substitution à la méthadone pour les personnes dépendantes des 
opioïdes." 

 Schering-Plough Canada Inc. "Suboxonecme.ca Opioid Dependence 
Education." 2007. Web. Dec. 2010. 
<http://www.suboxonecme.ca/en/home/.ssx>.

 Selby, Peter, and Meldon Kahan. Methadone Maintenance Treatment: a 
Physician's Guide. Toronto: Centre for Addiction and Mental Health, 2008. Print.

 Srivastava, A. "Buprenorphine: a Potential New Treatment Option for Opioid 
Dependence." Canadian Medical Association Journal 174.13 (2006): 1835. Print.


